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Prufbericht - Nr.. 16022404 001 Page 1 of 47
Test Report No.

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou
Test ltem: Car Audio
Identification CID2680
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12v
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
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Frequency in Hz
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Limit and Margin QP

Frequency QuasiPeak Corr. Margin Limit Polarity
{MHz) (dB 1 Vim) (dB} {dB) (dB » V/im)
122.800000 32.3 13.7 11.2 43.5
162.400000 35.1 15.4 8.4 43.5
240.000000 41.6 13.4 4.4 46.0
338.200000 41.9 16.0 4.1 46.0

Date: 3/18/2010 - Time: 9:17:59 PM

Tested by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Foryou

Car Audio
CiD2680

FCC Part 15

RE

Tx @ Low channel
23 C, 50 %RH;
DC 12v
173051228 200
16022404 001
Pass

Vertical

101 kPa.

30MHz - 1GHz
TUVESCI3
TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLB 9168

{1 SESES SN (S

Level in dBuV/im

30M 50 60 80  %00M 200 300 800 1G
Frequency in Hz
Limit and Margin QP
Frequency QuasiPeak Corr. Margin Limit Polarity
(MHz) {dB 1 Vim) {dB) (dB) (dB 1 Vim})
170.200000 28.2 14.8 15.3 43.5 \
338.200000 32.0 16.0 14.0 46.0 Vv
430.550000 35.6 18.3 104 46.0 v
676.550000 40.3 22.9 57 46.0 v
ATIYAN
Date: 3/18/2010 - Time: 9:25:50 PM Tested by: ‘ Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou
Test lfem: Car Audio
Identification CID2680
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12v
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment; Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF908 / TUV FSP 30-TUV SAC HF906
19 f ; - :
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! Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Margin Limit Polarity Corr.
{MHz) {dB u Vim) (dB) (dB 1 Vim} {dB)
1042.500000 354 38.6 74.0 H -16.4
1601.500000 40.8 33.2 74.0 H -14.0
4804.000000 42.8 31.2 74.0 H 5.5
9476.500000 48.4 256 74.0 H 4.8

Date: 3/18/2010 - Time: 10:33:35 PM

Tested by:
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TUV Rheinland {Guangdong) Ltd.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Frequency Average Margin Limit Polarity Corr.
(MHz) (dB 1 Vim) (dB}) (dB » Vim) (dB)
1042.500000 25.3 287 54.0 H -16.4
1601.500000 31.2 228 54.0 H -14.0
4804.000000 30.2 23.8 54.0 H -5.5
9476.500000 34.6 19.4 54.0 H 4.8

Date: 3/18/2010 - Time: 10:33:35 PM

/
Tested by:

DW
2016 3.29

Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +88-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freg. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Foryou

Car Audio
CID2680

FCC Part 15

RE

Tx @ Low channel
23 C; 50 %RH;
DC 12V
173051229 200
16022404 001
Pass

Vertical

101 kPa.

1GHz - 18GHz
TUV FSP 30
TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

11

[L1i] Emne—— _—

ECC pant15.1-18G RK
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16 26 36 46 56 8 8 106 18G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Margin Limit Polarity Corr.
{MHz) (dBu Vim) (dB) (dB 1 V/im) (dB)
1042.500000 36.8 372 74.0 \Y -16.4
1601.500000 42.0 32.0 74.0 Vv -14.0
4804.000000 422 31.8 74.0 \ -5.5
9538.000000 49.4 24.6 74.0 ) 53

Date: 3/18/2010 - Time: 10:27:51 PM

Tested by:
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TUV Rheinland (Guangdong) Ltd.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Date: 3/18/2010 - Time: 10:27:51 PM

Tested by: _{ 0318 |

Frequency Average Margin Limit Polarity Corr.

(MHz) (dB x Vim) (dB) (dB 1 V/m) (dB)
1042.500000 22.0 32.0 54.0 \Y -16.4
1601.500000 371 16.9 54.0 \Y -14.0
4804.000000 29.4 246 54.0 \' -5.5
9538.000000 35.0 19.0 54.0 \' 5.3

LDV
/WDZN 0328

Reviewed by: _ '
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou
Test [tem: Car Audio
Identification CID2680
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12V
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 18GHz - 25GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09/ TUV FSP 30-TUV SAC 3160-09

L

80—

N ECC.pai5.18-26G P

Level in dBuV/m

30

20

19 20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

EMC Test Service Hotline; +86-20-28391188

Frequency MaxPeak Corr. Margin Limit Polarity
(MHz) (dB 1 Vim} (dB) (dB) (dB 1 Vim)
19142.500000 51.7 6.3 22.3 74.0
21371.500000 53.9 7.6 201 74.0
22762.500000 57.2 10.4 16.8 74.0
24236.000000 55.0 7.6 19.0 74.0

Date: 3/18/2010 - Time; 10:58:06 PM

Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Frequency Average Corr. Margin Limit Polarity
(MHz) (dB 11 Vim) (dB) (dB) (dB 1 Vim)
19142.500000 39.0 6.3 15.0 54.0 H
21371.500000 41.2 7.6 12.8 54.0 H
22762.500000 44.2 10.4 9.8 54.0 H
24236,000000 42.5 7.6 11.5 54.0 H
A
/WDZ 00329
N 318 )
Date: 3/18/2010 - Time: 10:58:06 PM Tested by: Reviewed by:
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Test Report No.

16022404 001

TUV Rheinland (Guangdong} Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou
Test ltem: Car Audio
Identification CID2680
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12V
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 18GHz - 25GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

90

80

ECC part1518-26G PK.

Level in dBpV/m

301

18 19 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarity
(MHz) (dB 1 V/m) (dB) (dB) {dB 1 VIm)
19198.000000 52.3 6.4 217 74.0 Vv
21192.000000 53.9 7.0 20.1 74.0 Vv
22713.500000 57.2 10.5 16.8 74.0 \
24248.500000 55.6 7.6 18.4 74.0 V
/RN {320
. 318 ] ) LCheckeqy
Date: 3/18/2010 - Time: 11:01:57 PM Tested by: \ ——=/ Reviewed by:

Tins
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TUV Rheinland (Guangdong) Ltd.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Frequency Average Corr. Margin Limit Polarity
(MHz) (dB 1 Vim) (dB) (dB) (dB 1 Vim)
19198.000000 39.2 6.4 14.8 54.0 \%
21192.000000 405 7.0 13.5 54.0 \'4
22713.500000 441 10.5 9.9 54.0 N4
24248.500000 42.5 78 11.5 54.0 \'4

Date: 3/18/2010 - Time: 11:01:57 PM

Tested by:

SNy

WDZN

o

. Hib3.29

wLCheat T

Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Manufacturer:
Test [tem:
Identification

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Test Voltage / Freq. :

Receipt No.:
Report No.
Result:
Comment:

Subrange 1

Frequency Range:

Receiver:
Transducer:

Foryou

Car Audio
CIiD2680

FCC Part 15

RE

Tx @ Mid channel
23 C;, 50
DC 12V
173051229 200
16022404 001
Pass
Horizontal

30MHz - 1GHz
TUVESCI3
TUV SAC UVLB

%RH;

101 kPa.

9168 / TUV ESCI3 -TUV SAC UVLB 9168

60

Level in dBuV/m

100M

Frequency in Hz

500

Limit and Margin QP

Frequency QuasiPeak Corr. Margin Limit Polarity
(MHz2) (dBu Vim) (dB) {dB}) (dB 1 Vim)
162.400000 34.4 15.4 9.1 435 H
240.000000 40.6 134 54 46.0 H
288.000000 39.7 14.7 6.3 46.0 H
338.200000 41.5 16.0 4.5 46.0 H

Date: 3/18/2010 - Time: 9:12:24 PM

PN

{ w329
Reviewed by: _NChetked

Tested by:
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TUV Rheintand (G

uangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou
Test ltem: Car Audio
Identiftcation CiD2680
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23 °C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12v
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
80T y - ,
i | H
70 ! -
i ; -
[T} - - - - ;
FCCl15.209. 301G 3m.QF
80 =
E
1 ] =
% 40 - | ]
§
K] .
20 PR 7 3] [ i

100M 200 300 400 500 800 1G
Fregquency in Hz

50 60 80

Limit and Margin QP

EMC Test Service Hotline: +86-20-28391188

Frequency QuasiPeak Corr. Margin Limit Polarity
(MH2) {dB 1 V/im) {dB) (dB) (dB 1 Vim}
175.400000 27.3 14.0 16.2 43.5 \
337.500000 32.0 16.0 14.0 46.0 \
430.550000 35.8 18.3 10.2 46.0 v
676.550000 36.3 229 9.7 46.0 v

Date: 3/18/2010 - Time: 9:07:47 PM

1A 3,
Tested by: | 00318 Reviewed by: _ ;i
Checked,/ ———
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou

Test ltem: Car Audio
Identification CID2680
Test Standard: FCC Part 15
Test Detail: RE

Operation Mode: Tx @ Mid channel

Climate Condition: 23 °C; 50 %RH; 101 kPa,
Test Voltage / Freq. : DC 12V
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
11 i i H i
10 ‘ e
e
90 - — gl T
80 e
ECC part15.1-18G PK
F 20} SR S NS (SN S —— . !
£ ;
Z 60
g 50
3
0 . - 3

106 18G

36 4 56 6
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Margin Limit Polarity Corr.

(MHz) (dB 1 Vim) (dB) (dB 1 V/m) (dB)
1291.000000 354 386 74.0 H ~16.2
1627.000000 426 314 74.0 H -13.8
4882.000000 44.3 29.7 74.0 H -5.6
9585.000000 48.7 253 74.0 H 5.0

T

L2 3.29

K kod,
Date: 3/18/2010 - Time: 10:15:03 PM Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Frequency Average Margin Limit Polarity Corr.
{(MHz) (dB u V/m) (dB) (dB 1 Vim) {dB)
1291.000000 221 31.9 54.0 H -15.2
1627.000000 29.9 24.1 54.0 H -13.8
4882.000000 313 227 54.0 H 56
9585.000000 34.5 19.5 54.0 H 5.0

Date: 3/18/2010 - Time: 10:15:03 PM

i

Tested by:

27

Reviewed by:
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Test Report No.

16022404 001

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +88-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou
Test ltem: Car Audio
Identification CiD2680
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid chanrel
Climate Condition: 23 °C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12v
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF908

S it FCC part16.1-18G BK

60

[71] SESSE——

Level in dBpV/m

2G 3G 4G 5G ] 8 10G 18G
Fregquency in Hz

Limit and Margin PK

Frequency MaxPeak Margin Limit Polarity Corr.

(MHz) (dB » Vim) (dB) (dBu Vi) (dB)
1614.000000 36.7 37.3 74.0 \' -14.7
1627.000000 41.3 327 74.0 v -13.8
4882.000000 42.1 31.9 74.0 \ -5.6
9546.500000 48.7 25.3 74.0 \Y 5.4

- DU
LLW??B { 10329}
Date: 3/18/2010 - Time: 10:20:28 PM Tested by: (]_UW___ Reviewed by: _ NEhecked
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TUV Rheinland (Guangdong) Lid.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Frequency Average Margin Limit Polarity Corr.
(MHz) (dB 1 Vim) (dB) (dB 1 Vim) (dB)
1514.000000 214 328 54.0 \'4 -14.7
1627.000000 32.7 21.3 54.0 \ -13.8
4882.000000 30.5 235 54.0 \'4 -5.6
9546.500000 35.0 19.0 54.0 \'4 5.4

Date: 3/18/2010 - Time: 10:20:28 PM

SWDZ
Tested by:

(1o

YR

Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Foryou

Car Audio
CIB2680

FCC Part 15

RE )
Tx @ Mid channe!
23 C; 50 %RH;
DC 12v
173051229 200
16022404 001
Pass

Horizontal

101 kPa.

18GHz - 26GHz
TUV FSP 30
TUV SAC 3160-09 f TUV FSP 30-TUV SAC 3160-09

Level in dBpV/m

20

24 25

21 22
Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarity
{MHz) {dBu V/m) (dB) {dB) (dB u VIm)
19489.000000 52.2 6.4 21.8 74.0 H
21357.500000 542 7.5 19.8 74.0 H
22790.500000 56.9 10.3 171 74.0 H
24238.500000 55.1 7.6 18.9 74.0 H

Date: 3/18/2010 - Time: 10:54:21 PM

Tested by:

2 DWN
( 20329
Reviewed by:

Chee
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TUV Rheinland (Guangdong) Ltd.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Frequency Average Corr. Margin Limit Polarity
{MHz) (dB 1 V/im) (dB) (dB) (dB 1 Vim)
19489.000000 39.3 6.4 14.7 54.0 H
21357.500000 41.3 7.5 127 54.0 H
22790.500000 44.2 10.3 9.8 54.0 H
24238.500000 42.6 7.6 i1.4 54.0 H

Date: 3/18/2010 - Time: 10:54:21 PM

// D
WDZ Zﬂiﬂ 320}
Tested by: | M 318)  Reviewed by: W
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

Manufacturer:
Test ltem:
Identification

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage / Freq. :

Receipt No.:
Report No.
Resuit:
Comment:

Subrange 1

Frequency Range:

Foryou

Car Audio
CID2680

FCC Part 15

RE

Tx @ Mid channel
23 C; 50 %RH;
DC12v
173051229 200
16022404 001
Pass

Vertical

101 kPa.

18GHz - 25GHz

EMC Test Service Hotline: +86-20-28391188

Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09
10 1 ) 7 - -
e ] .
% A ;
[ ... ! i §
! | i I i
80 [ | :
L el FCC.pant5.18-26G P
70 ‘
S OSSO A S SR S -
£ 60 ] :
s L | i . ; ECC gartts 18-26G A
& 7 ] i :
8 s - i b v
= v i |
% 0 [l PO ;
0 ; ] v ~ j .
20 = - —
u1xa 19 20 21 2'2 ' 2'3 i 24 25
Frequency in GHz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarity
(MHz) (dB 1 V/m) {dB) {dB) {dB 1 VIm)
19100.000000 52.0 6.3 22.0 74.0 4
21403.500000 53.8 76 20.2 74.0 v
227561.000000 56.5 104 17.5 74.0 i
24259.000000 55.1 7.6 18.9 74.0 \i

Date: 3/18/2010 - Time: 10:50:45 PM

WDZ

Tested by:|. 003 18 Reviewed by

{ w0329
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Test Report No.

16022404 001

Page 20 of 47

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

Limit and Margin AV
Frequency Average Corr. Margin Limit Polarity
(MHz) {dB 1 Vim) (dB) (dB) {dB 1 Vim)
19100.000000 39.1 6.3 14.9 54.0 Vi
21403.500000 41.3 7.6 12.7 54.0 \'4
22761.000000 44.3 104 9.7 54.0 \'4
24259.000000 426 7.6 11.4 54.0 )

WDZ

w0318

Date: 3/18/2010 - Time: 10:50:45 PM Tested by: el Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou
Test ltem: Car Audio
Identification CID2680
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12v
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
80 H i
‘ i
!
TOF ot . L .
60 y ! A
| _ ‘ 9 30M-1G 3m QF
50 i
£
=1 : 1§
& | [
g 40 T
é :
(73
— 30
20—t i fi
bl w ey ‘
I . {
] S N i o i
Q t t +

30M 50 60 80  100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Frequency QuasiPeak Corr. Margin Limit Polarity
(MHz) (dB 1 Vim} (dB) (dB) {dB 1 V/m)
162.650000 38.9 15.4 48 43.5 H
240.000000 41.5 134 4.5 46.0 H
288.000000 40.2 14.7 58 46.0 H
408.050000 37.8 17.5 8.2 46.0 H
DWW

Date: 3/18/2010 - Time: 8:52:25 PM

Tested by: (\ ;

N3

Reviewed by:

{329
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou
Test Item: Car Audio
Identification CID2680
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12v
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
80 A S i B
70
L. - M..E_y, - SR PR S ST — ;.,v -
60 : AR SN SN S S S—
; ( ! __FCC 1570?9%:1 1-1G.3m.QF
50
£
2
a
T 40
S
3 a0
20T
1 !
;UM 5'0 80 a0 100M 200 3210 400 560 800 1G
Frequency in Hz

Limit and Margin QP

Frequency QuasiPeak Corr. Margin Limit Polarity
{MHz) (dB 1 Vim} (dB) (dB) (dB 1 Vim)
170.300000 29.8 14.7 13.7 43.5 Vv
337.500000 30.1 16.0 15.9 46.0 V
492.050000 33.1 19.3 12.9 46.0 4
676.600000 39.5 22.9 6.5 46.0 )

Date: 3/18/2010 - Time: 9:01:09 PM

Tested by:
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Test Report No.

16022404 001

Seite 23 von 47
Page 23 of 47

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou
Test ltem: Car Audio
Identification CID2680
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12v
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HFS06 / TUV FSP 30-TUV SAC HF906
110[« e i B
100f -
90 Mt ’
801
o ECC part15.1-18G.PK
c 70 -
%. 60
£ sop-
- S SRR
~ 40 - X
% 1
304l
1
20
1
0 t t t +

16 2G

3G 4G 5G 3 8 106 18G
Frequency in Hz

Limit and Margin PK

Frequency MaxPeak Margin Limit Polarity Corr.

{MHz2) (dBu Vim) (dB) (4B 1 Vim) (dB)
1229.500000 33.0 1.0 74.0 H 156
1653.000000 39.5 34.5 74.0 H 136
4960.000000 44.3 29.7 74.0 H 5.8
9536.000000 48.6 254 74.0 H 5.2

:ﬁh\
329 )
Date: 3/18/2010 - Time: 10:06:56 PM Reviewed by: Lhocked
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Prifbericht - Nr.:
Test Report No.

16022404 001

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin AV

Frequency Average Margin Limit Polarity Corr.
(MHz) {dB 1 Vim) (dB) (dB 1 Vim) (dB)
1229.500000 21.4 32.6 54.0 H -15.6
1653.000000 28.9 251 54.0 H -13.6
4960.000000 31.6 22.4 54.0 H -5.8
9536.000000 351 18.9 54.0 H 5.2

- _—ﬁ‘\f
WDz { 10329
10 hecked,

Date: 3/18/2010 - Time: 10:06:56 PM Tested by: {310 Reviewed by: -
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16022404 001

Seite 25 von 47
Page 25 of 47

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:

Test ltem:
Identification

Test Standard:

Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. ;
Receipt No.:

Report No.

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Foryou

Car Audio
CID2680

FCC Part 15

RE

Tx @ High channel
23 C; 50 %RH;
DC 12v
173051229 200
16022404 001
Pass

Vertical

101 kPa.

1GHz - 18GHz
TUV FSP 30
TUV SAC HFS06 / TUV FSP 30-TUV SAC HF906

30

..-.FCC.part15.1-18G.PK

70T

60

50

Level in dBuV/m

4G G -] 8
Frequency in Hz

186G

Limit and Margin PK

Frequency MaxPeak Margin Limit Polarity Corr.

(MHz) (dB 1 Vim) {dB) (dBu V/im) (dB)
1044.500000 37.5 36.5 74.0 \
1653.000000 42.7 31.3 74.0 \
4960.000000 459 28.1 74.0 '
9920.500000 48.8 25.2 74.0 vV

VATIVAN
Date: 3/18/2010 - Time: 10:00:12 PM Tested by: {M318) Reviewed by:

Checked,




Produkte
Products

Appendix 1

A TUVRheinland®

Prifbericht - Nr.:
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16022404 001

Seite 26 von 47
Page 26 of 47

TUV Rheinland (Guangdong) Ltd.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Frequency Average Margin Limit Polarity Corr,
{MHz) (dB 1 Vim) (dB) (dB 1 V/m) {dB)
1044.500000 26.7 27.3 54.0 Vv -16.4
1653.000000 28.7 25.3 54.0 \% -13.6
4960.000000 317 22.3 54.0 \% -5.8
9920.500000 35.0 19.0 54.0 v 54

Date: 3/18/2010 - Time: 10:00:12 PM

D
WDZ Qﬂlq 379 ;
Tested by: Ugm 318} | Reviewed by: < -
eC.
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16022404 001
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Page 27 of 47

TUV Rheinland (Guangdong}) Ltd.

EMC Test Service Hotfine: +88-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou
Test ltem: Car Audio
Identification CiD2680
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12v
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment. Horizontal
Subrange 1
Frequency Range: 18GHz - 25GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09/ TUV FSP 30-TUV SAC 3160-09
10
90 !
| SRS U -
! !
80 i i
L \ 1 : ... L ECC part15.18-26G.P!
70 3 ! j
[
! ]
E 60 i 1
3 i ! X - ECC part?$ 18 26G A
% 50y ‘ )
a0 o
. - - ‘ i
! ] |
i ] |

18 19

20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarity
{MHz) (dB 1 Vim) (dB}) {dB) (dB 1 V/m)

18527.500000 52.3 5.6 21.7 74.0

21363.500000 54.3 7.5 19.7 74.0

22787.000000 56.6 10.3 17.4 74.0

24259.000000 56.2 7.6 17.8 74.0

Date: 3/18/2010 - Time: 10:43:06 PM

Tested by: Reviewed by:
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16022404 001
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TUV Rheinland {Guangdong) Ltd.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Frequency Average Corr. Margin Limit Polarity
(MHz) (dB » Vim) (dB) {dB) (dB 1 VIm)
18527.500000 39.1 5.6 14.9 54.0 H
21363.500000 414 7.5 12.6 54.0 H
22787.000000 443 10.3 9.7 54.0 H
24259.000000 427 7.6 1.3 54.0 H

Date: 3/18/2010 - Time: 10:43:06 PM

4

ZDW
@ prat)
W38 @5 A329
Tested by: \——— Reviewed by: _Kiees
Fioeks
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Test Report No.

16022404 001

Seite 29 von 47
Page 29 of 47

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

Manufacturer: Foryou
Test ltem: Car Audio
Identification CID2680
Test Standard: FCC Part 15
Test Detail: RE
Qperation Mode: Tx @ High channel
Climate Condition: 23 °C; 50 %RH;
Test Voltage / Freq. : DC 12v
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 18GHz - 25GHz
Receiver: TUV FSP 30
Transducer:

101 kPa.

10¢

90

T — i

80

I e
Cooo oo 1 FCC part15.18-266 PK
: i !

Level in dBpuv/m

20

19 20 21

Frequency in GHz

22 23 24 25

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarity
(MHz) {dB 1 Vim) {dB) {dB) (dB 1 Vim)

19508.500000 52.2 6.4 21.8 74.0 v
21336.500000 54.4 7.5 19.6 74.0 v
22765.000000 56.7 10.4 17.3 74.0 v
24266.500000 | 54.9 76 181 74.0 v

DWW,

{ w0329

Date: 3/18/2010 - Time: 10:47:07 PM Tested by: \M318)  Reviewed by: hocked
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

Limit and Margin AV

Frequency Average Corr. Margin Limit Polarity
(MHz) (dB 1 V/m) (dB) (dB) (dB 1 VIm)
19508.500000 39.5 6.4 14.5 54.0 v
21336.500000 41.3 7.5 12.7 54.0 \'
22765.000000 44.3 10.4 9.7 54.0 \'4
24266.500000 4286 7.6 1.4 54.0 \'4

Date: 3/18/2010 - Time: 10:47:07 PM

Tested by:
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Products Appendi A TUVRheinland®
. : . Seite 32 von 47
Prufbericht - Nr.: 16022404 001 Page 32 0f 47
Test Report No.
TUVRheinland®
EMC Test Record LGAN
Receipt No.: Page: of
Report No.:
20 dB Bandwidth
EUT: C/ID 25\20
Ambient Condition: 2{ ¢ Cow
Result: (7A 1954
Remark: -
Channel Frequency {(GHz) Test Result {kHz)
Wfor bw| 24> o [y,
NN Mod 2 Y IS
L%\Z\O Ksgh 2 YR P2.¥

a3t ) 32
Tested by ‘\}“‘“3 ;Le 5 Reviewed by Chvtay J
Date: Ched Date:
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Test Report No.
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Prifbericht - Nr.:
Test Report No. 16022404 001 Page 34 of 47

TUVRheiniand®

EMC Test Record 2 GAn

Receipt No.: Page: Of

Report No.:

Hopping Channel Carrier Frequency Separation
et CLD 2682

Ambient Condition: ~ 22"°C  Go%
Result: F 4 $£
Remark: -
Channel Adjacent Hopping channel separation

{kHz})

Lo/ 99 5 ¥k
AR\ |.025 At

cH DW
/3 an
328
Tested by : 1%\“3'15' Reviewed by T
Dat: e Date ke
ate: . s, i e
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Test Report No.
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Prifbericht - Nr.:
Test Report No. 16022404 001 Page 36 of 47

TUVRheinland®

EMC Test Record GAD

Receipt No.: Page: Of

Report No.:

Number of Hopping Frequency Used
o (LD 246%=

Ambient Condition: 272c o
Result: PAg S
Remark:

Number of hopping frequency: 77

/B> bW i
@ 23 53
Tested by Reviewed by W
Date: - Date: -
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Test Report No.

[
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Priifbericht - Nr.: Seite 38 von 47
16022404 001 Page 38 of 47
Test Report No.
TOVRheinland®
EMC Test Record — LGARY
Receipt No.. Page: Of
Report No.:
Time of Occupancy (Dwell Time)
EUT: crp 248
Ambient Condition: >l °C k%
Result: P/é $7
Remark: P
Channel Frequency Dwell time of one signal Burst
(GHz) {ms)
LW 240l T, pPR=
A -/ 7.2
(a1 .30 2.0 3]
W f=r)
M =l 3 IF
Tested by Reviewed by & s
Date: Date:
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16022404 001 Page 40 of 47
Test Report No.
TUVRheinland®
EMC Test Record LGARY
Receipt No.: Page: Of
Report No.:
Out-of-Band Emission
. C 2D 243°
Ambient Condition: 2| ¢ £O%
Result: F'é é ;
Remark: —
Band Edges Emission in the Restricted Bands
Frequency dBc PK AV Polarity PK limit AV limit
[MHz] [dB] [dBuV/m] [dBuv/m] {HNV) [dBuvY/mi [dBRV/m]
I
Ny
2010 3 29
Tested by Reviewed by Checkeg
Date: Date:
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Prufbericht - Nr.: 16022404 001 Page 42 of 47
Test Report No.
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Prifbericht - Nr.:
16022404 001 Page 44 of 47
Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: Foryou
Test ltem: Car Audio
Identification CID2680
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12v
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 2GHz -3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUY FSP 30-TUV SAC HF906

2:401875000 GHz- -
QO e e BB B8 ABEVIM e
70
£ -
2
S
[
20 - e -
1
0
26 3G
Frequency in Hz
AN oy
‘ . { 0329
Date: 3/23/2010 - Time: 5:66:29 PM Tested by:\.2 J Reviewed by. cri—
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Prifbericht - Nr.:
Test Report No.

16022404 001

Seite 45 von 47
Page 45 of 47

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. ;
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Foryou

Car Audio
CID2680

FCC Part 15

RE

Tx @ Low channel
23 C; 50 %RH;
DC 12V
173051229 200
16022404 001
Pass

Horizontal

101 kPa.

2GHz -3GHz
TUVFSP 30

TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

100

S0

. 2401875000 GHZ

81.652 dBuV/m

80

Level in dBpV/m

Frequency in Hz

3G

Date: 3/23/2010 - Time: 5:58:36 PM

LHDZN
Tested by:
NChecked /

003,29
\Checked,
Reviewed by:
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16022404 001

Seite 46 von 47
Page 46 of 47

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:

Foryou

Car Audio
ClD2680

FCC Part 15

RE

Tx @ High channel

Climate Condition: 23 °C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 12v
Receipt No.: 173051229 200
Report No. 16022404 001
Result: Pass
Comment: Vertical
Subrange 1
Freqguency Range: 2GHz -3GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF908
1 g

2.480000000 GHz.

80.374dBUVIN_

Level in dBuV/m

Frequency in Hz

Date: 3/23/2010 - Time: 5:46:13 PM

Tested by: '
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16022404 001

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test item:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. ;
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Foryou

Car Audio
CID2680

FCC Part 15

RE

Tx @ High channel
23 °C; 50 %RH;
DC 12v
173051229 200
16022404 001
Pass

Horizontal

101 kPa.

2GHz -3CGHz
TUV FSP 30
TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

90

80

80

50

Levelin dBpV/m
+
]
T

40

30

20

3G

Frequency in Hz

Date: 3/23/2010 - Time: 5:48:31 PM

Tested by: Reviewed by:




